
NEENAH-MENASHA SEWERAGE COMMISSION 

Public Hearing & Regular Meeting 

Tuesday, September 23, 2025 - 8:000 A.M. 

101 Garfield Avenue, Menasha, WI 54952

AGENDA 

1. ROLL CALL

2. PUBLIC HEARING TO RECEIVE COMMENTS ON THE 2026 NMSC BUDGET PROPOSED.

A. Comments and Discussion on Proposed 2026 NMSC Budget

8. Motion to adjourn the Public Hearing and reconvene into open session

3. PUBLIC FORUM

4. APPROVAL OF MINUTES

A. August 26, 2025, Regular Meeting

8. September 16, 2025, Special Meeting

5. CORRESPONDENCE

A. September 2025, email from Troy Huebner, Sonoco/U.S. Paper Mills to Paul Much, Plant Manager

RE: August Update - Sonoco Pretreatment Project 

6. OLD BUSINESS

A. Discussion on electrical feed replacements for the Digester and RAS buildings with potential action
[...]
discharging wastewater to the NMSC wastewater treatment plant without first obtaining an 

individual or general permit from NMSC for such discharge. This section further provides that 



"[a]ny violation of the terms and conditions of an individual wastewater discharge permit ... shall 
be deemed a violation of [the Pretreatment Ordinance] and subjects the wastewater discharge 
permittee to the sanctions set out in Sections 10 through 12 of [the Pretreatment Ordinance]." In 
addition, Section 6.5 of the Pretreatment Ordinance mandates that Galloway must notify NMSC 
of "any significant changes to [its] operations or system which might alter the nature, quality, or 
volume of its wastewater at least 30 days before the change." 

Part 5.D.1. of Galloway's Industrial User Permit requires Galloway to give notice to NMSC at 
least 90 days prior to any "production increase, or process modification that is likely to result in 
any new or substantially increased discharge or change in the nature of the discharge." Part 5.D.2. 
further provides that Galloway "shall give advance notice to the NMSC of any planned change in 
the permitted facility or activity which may result in noncompliance with permit requirements." In 
addition, Part 1.B.2. of the Industrial User Permit imposes effluent limitations on Galloway's 
wastewater of7,000 lbs/day as a daily maximum and 5,000 lbs/day as a monthly average for BOD 
and 1,625 lbs/day as a daily maximum and 1,300 lbs/day as a monthly average for TSS. 

Findings: 

1. Galloway discharges nondomestic wastewater containing pollutants into the sanitary
sewer system of the City of Neenah.

2. The City ofNeenah's wastewater, including wastewater discharged from Galloway, is
treated at the NMSC wastewater treatment plant.

3. Galloway Company is a "Significant Industrial User" as defined by Section 1.4 of the
Pretreatment Ordinance.

4. Galloway was issued a wastewater discharge permit, NMSC-010-12, on Junel5, 2025,
which contains prohibitions, restrictions, and other limitations on the quality of the
wastewater Galloway is permitted to discharge to the sanitary sewer.

5. Parts 2.A. and 3.A. of the Industrial User Permit include requirements to routinely
collect and submit data and monitoring reports on wastewater characteristics to NMSC.

6. Part 1.B.2. of the Industrial User Permit imposes effluent limitations on Galloway's
wastewater of 7,000 lbs/day as a daily maximum and 5,000 lbs/day as a monthly
average for BOD and 1,625 lbs/day as a daily maximum and 1,300 lbs/day as a monthly
average for TSS.

7. Data that Galloway has submitted to NMSC shows that Galloway has violated the
effluent limitations in Part l .B.2. for BOD and TSS eight times since the issuance of
the Industrial User Permit.

8. Parts 5.D.1 and 5.D.2. of the Indust�ial User Permit require Galloway to give notice to
NMSC prior to any "production increase, or process modification that is likely to result
in any new or substantially increased discharge or change in the nature of the



Order: 

discharge," and advance notice "of any planned change in the permitted facility or 

activity which may result in noncompliance with permit requirements." 

9. Galloway has failed to provide accurate and timely information to NMSC regarding

production increases and/or changes to its operations or systems that have resulted and

will result in the future in increased loadings to the NMSC wastewater treatment plant,

including increased loadings of BOD and TSS that have resulted in violations of

Galloway's Industrial User Permit limitations.

THEREFORE, BASED ON THE ABOVE FINDINGS, GALLOWAY COMPANY IS HEREBY 

ORDERED AS FOLLOWS: 

1. Within 30 days of the date of service of this Order, Galloway must submit to the NMSC

confirmation that Galloway has hired a certified wastewater engineer to work with

Galloway on its wastewater parameter data collection and projection of future loadings.

2. Within 60 days of the date of service of this Order, Galloway must submit to the NMSC a

report compiled by the certified wastewater engineer that includes: (1) data and analysis

describing in detail the expected future loadings of Galloway for BOD, TSS, soluble BOD,

soluble Total Phosphorus, TKN, and flow; (2) a detailed plan by which Galloway will work

toward elimination of slug discharges and/or high strength wastewater loads to the NMSC

wastewater treatment plant.

3. Within 90 days of the date of service of this Order, Galloway must submit to the NMSC a

report describing implementation of the plan referenced in the above Section 2 and

including data showing a decreasing trend in BOD and TSS loadings to the sanitary sewer

system.

4. Following the submittal of the report under the above Section 3, Galloway must submit a

report by the last day of each month to NMSC describing the measures Galloway has

implemented over the month to continue to reduce loadings of BOD and TSS.

This Order is entered on this -�·� day of September, 2025 and shall be effective upon service 

to Galloway Company. 

Paul Much 

General Manager 

Neenah Menasha Sewerage Commission 

101 Garfield Avenue 

Menasha, WI 54952 



FACILITY PLAN AMENDMENT 
 
 
 

 

TERTIARY TREATMENT, UV DISINFECTION, &  

EFFLUENT FLOW MONITORING 

 
 
 
FOR THE 

NEENAH-MENASHA SEWERAGE COMMISSION 
WINNEBAGO COUNTY, WISCONSIN 

 
 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SEPTEMBER 15, 2025 

 
McMAHON ASSOCIATES, INC. 
1445 McMAHON DRIVE NEENAH, WI 54956  Mailing: PO BOX 1025 NEENAH, WI 54957-1025   PH 920.751.4200  MCMGRP.COM 

McM. No. N0008-092400790.02  CTO:jlh

JHarris
Stamp



 

TERTIARY TREATMENT, UV DISINFECTION, &  
EFFLUENT FLOW MONITORING 

TABLE OF CONTENTS 
 

 

CHAPTER I BACKGROUND 

CHAPTER II WASTEWATER TREATMENT FACILITY DESCRIPTION 

 A. General  

 B. Liquid Treatment Process 

 C. Solids Handling Process 

CHAPTER III TOTAL PHOSPHORUS LIMITATIONS 

CHAPTER IV WASTEWATER TREATMENT FACILITY PERFORMANCE 

CHAPTER V FUTURE CONDITIONS 

 A. Introduction 

 B. Planning Period 

 C. Design Period 

 D. Population Estimates 

  1. 2010 Wastewater Facility Plan Projections 

  2. Updated Population Projections 

 E. Future Flows & Loadings 

  1. General  

  2. Domestic Loadings 

  3. Projected Design Year Flows & Loadings 

CHAPTER VI ALTERNATIVES EVALUATION 

 A. General 

 B. Adaptive Management 

 C. Water Quality Trading 

 D. Tertiary Treatment at the WWTF 

  1. General 

  2. Chemically Enhanced Continuously Backwashed Sand Filters 

  3. Polyester Disc Filters 

  4. Cloth Disk Filters  

 E. UV Disinfection 

 F. Effluent Flow  

CHATER VII COST EFFECTIVE ANALYSIS 

 A. Introduction  

 B. Cost Estimating Procedures  

 C. Alternative Analysis 

  1. Polyester Disc Filters  

  2. Cloth Disk Filters 

  3. Economic Summary of Tertiary Treatment Options  

 D. UV Disinfection System Opinion of Probable Costs 

  

JHarris
Stamp



 

TABLE OF CONTENTS 
 

 

CHAPTER VIII ENVIRONMENTAL ANALYSIS  

 A. Noise, Odor, & Aesthetics 

 B. Erosion & Sedimentation 

 C. Surface Water 

 D. Wetlands 

 E. Agricultural Lands 

 F. Transportation  

 G. Economics 

 H. Cultural Resources 

 I. Affected Environment 

  1. Physical 

  2. Biological 

  3. Cultural 

  4. Other Resource Features 

 J. Unavoidable Adverse Impacts 

 K. Mitigation of Impacts  

  1. Mitigation of Construction Impacts 

  2. Mitigation of Operational Impacts 

  3. Mitigation of Secondary Impacts 

CHAPTER IX RECOMMENDED PLAN 

 A. Project Description 

 B. Opinion of Probable Costs 

 C. Schedule 

 

TABLES 

Table IV-1 Plant Influent & Effluent Data – 2022 

Table IV-2 Plant Influent & Effluent Data – 2023 

Table IV-3 Plant Influent & Effluent Data – 2024  

Table V-1 Sonoco Wastewater Flows & Loadings 2022 – 2024 

Table V-2 Galloway Company Wastewater Flows & Loadings 2022 – 2024  

Table V-3 Horseshoe Beverage Wastewater Flows & Loadings 2022 – 2024 

Table VI-1 Projected 6-Month Average Effluent P Loading 

Table VII-1 Opinion of Probable Capital Cost – Polyester Disc Filters 

Table VII-2 Opinion of Probable Annual Cost – Polyester Disc Filters 

Table VII-3 Opinion of Probable Capital Cost – Cloth Disk Filters 

Table VII-4 Opinion of Probable Annual Cost – Cloth Disk Filters  

Table VII-5 Opinion of Probable Capital Cost – UV Disinfection System 

Table VII-6 Opinion of Probable Annual Cost – UV Disinfection System 

Table IX-1 Opinion of Probable Capital Cost 

 

  

JHarris
Stamp



 

TABLE OF CONTENTS 
 

 

FIGURES 

Figure I-1 WWTF Schematic 

Figure I-2 Site Plan 

Figure V-1 Sewer Service 2040 Area 

Figure VI-1 Sand Filter Option Flow Schematic 

Figure VI-2 Continuously Backwashed Sand Filter Schematic 

Figure VI-3 Sand Filter Site Plan 

Figure VI-4 Poly Disc Filters with UV Disinfection Process Flow Schematic 

Figure VI-5 Poly Disc Filter Schematic 

Figure VI-6 Poly Disc Filters Preliminary Layout 

Figure VI-7 Poly Disc Filters Preliminary Site Plan 

Figure VI-8 Cloth Disk Filters with UV Disinfection Process Flow Schematic 

Figure VI-9 Cloth Disk Filters Schematic 

Figure VI-10 Cloth Disk Filters Preliminary Layout 

Figure VI-11 Cloth Disk Filters Preliminary Site Plan 

Figure VIII-1 WWTF Wetlands Map 

Figure VIII-2 WWTF Floodplains Map 

 

APPENDICES 

Appendix A WWTF Design Criteria – 2010 Wastewater Facilities Plan  

Appendix B WPDES Permit 

Appendix C Alternate Compliance Schedule 

Appendix D 2040 SSA Population Projections 

Appendix E UV Transmittance Results 

Appendix F Cultural Resources Correspondence  

Appendix G Endangered Resources Preliminary Assessment 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
ID PROJECTS\N0008\092400790\ADMIN\FACILITIES PLAN 

JHarris
Stamp



FACILITY PLAN AMENDMENT  CHAPTER I 
TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC Page | 1 

CHAPTER I 
BACKGROUND 

 

 

 

The Neenah Menasha Sewerage Commission (NMSC) owns and operates a Wastewater Treatment 

Facility (WWTF) that serves the City of Neenah, City of Menasha, Village of Fox Crossing Sanitary, 

Harrison Utilities, Town of Neenah Sanitary District #2, and Sonoco. The WWTF went through a 

significant rehabilitation project in 2012. The project included a Wastewater Facilities Plan dated 

December 9, 2010. This report is an Amendment to the 2010 Wastewater Facilities Plan.  

 

The Commission’s Wisconsin Pollution Discharge Elimination System (WPDES) Permit was re-issued 

by the Wisconsin Department of Natural Resources (DNR) on January 1, 2025. The re-issued Permit 

includes future limits for effluent Total Phosphorus (P) and requires the Commission to install a 

continuous flow recording device on their effluent. 

 

The purpose of this Facilities Plan Amendment is to address the upcoming Total P effluent limits and 

to address the need to provide effluent flow monitoring. NMSC did submit a Final Compliance 

Alternatives Plan for Phosphorus in September 2020. The Facilities Plan Amendment is required in the 

Commission’s re-issued WPDES Permit. 

 

JHarris
Stamp



FACILITY PLAN AMENDMENT  CHAPTER II 
TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC Page | 1 

CHAPTER II 
WASTEWATER TREATMENT FACILITY DESCRIPTION 

 

 

 

A. GENERAL 

 

The NMSC WWTF includes the following major unit processes:  

◼ Raw Sewage Pumping 

◼ Fine Screening 

◼ Grit Removal 

◼ Primary Clarification 

◼ Conventional Activated Sludge 

◼ Secondary Clarification 

◼ Chlorine Disinfection 

◼ Peak Flow Bypass (Flows > 43 MGD) 

◼ Final Effluent Pumping 

◼ Sludge Thickening with Gravity Belt Thickeners 

◼ Temperature Phase Anaerobic Digestion (TPAD) 

◼ Sludge Dewatering with Centrifuges 

◼ Off-Site Biosolids Storage 

 

A process flow schematic of the WWTF is included in Figure I-1. A site plan of the WWTF is 

included in Figure I-2. Design criteria for the WWTF is included in Appendix A. A description of 

the facilities follows. 

 

B. LIQUID TREATMENT PROCESS 

 

Raw wastewater at the NMSC WWTF arrives to the Facility in a 60-inch interceptor from the 

City of Neenah and a 60-inch interceptor from the City of Menasha. The two flows are metered 

in separate Parshall flumes. Both flow streams are sampled through flow proportional 

samplers. 

 

Four 96-inch diameter screw pumps lift the wastewater approximately 32-feet, where it where 

it flows by gravity through disinfection. Each screw pump has a capacity of 21.8 million gallons 

per day (MGD) for a firm capacity of 65.3 MGD. The screw pumps were rehabilitated in 2012. 

In 1991, a 15,000 gpm submersible pump was added to the screw pump wet well as backup 

JHarris
Stamp



FIGURE  I-1

WASTEWATER TREATMENT FACILITY SCHEMATIC

TERTIARY TREATMENT, UV DISINFECTION OF EFFLUENT FLOW MONITORING
FACILITIES PLAN AMENDMENT

NEENAH-MENASHA SEWERAGE COMMISSION

McM #N0008-09-24-00790 02   9/12/25
ID: PPT\2025\MCM WIS\NMSC FACILITIES PLAN AMEND FIGS11X17.PPTX  CTO:jmk

RAW
WASTEWATER

FLOW 
MONITORING

GRIT
REMOVAL

(2)

PRIMARY SLUDGE

RETURN SLUDGE

SCREW
PUMPS (4)

INFLUENT 
PUMPING

FINE
SCREENING (3)

PRIMARY
CLARIFIER

(4)

SAMPLER

BLOWERS
(5)

COAGULANT 
FEED

SECONDARY
CLARIFIER

(4)

PACE

ORTHO-P.
ANALYZER

DRAIN

AERATION 
TANK (9)

RAS
PUMPS (6)

LITTLE LAKE 
BUTTE DES 

MORTS

CHLORINE 
DISINFECTION

EFFLUENT 
PUMP 

STATION

TO OUTFALL

WAS
PUMPS (2)

SECONDARY 
DIGESTER

M

CENTRIFUGE 
(2)

DEWATERED
BIOSOLIDS

GRAVITY BELT
THICKENER 

(2)
THICKENED 

WAS

MESOPHILIC
ANAEROBIC 
DIGESTER

THERMOPHILIC
ANAEROBIC 

DIGESTER (2)

BIOSOLIDS STORAGE 
BUILDING BIOSOLIDS TO LAND 

APPLICATION
(2X per Year)

JHarris
Stamp



W
:\P

R
O

JE
C

TS
\N

00
08

\0
92

40
07

90
\0

2\
C

AD
D

\F
ig

ur
es

\F
ig

ur
e 

I-2
.d

w
g,

 2
00

 C
1,

 9
/1

5/
20

25
 8

:3
5:

30
 A

M
, p

ko
la

rik

JHarris
Stamp



FACILITY PLAN AMENDMENT  CHAPTER II 
TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC Page | 2 

to the screw pumps during high flow events. This pump discharges into the screw pump 

discharge channel. 

 

After pumping, the flow passes through three fine screens. These screens were installed in 

2012. Each screen has ¼-inch openings and each can pass up to 25 MGD. Screenings removed 

are washed, compacted, and landfilled. Flow in excess of the screen’s capacity will flow over a 

weir through a manually cleaned bar rack and then to grit removal. 

 

After screening, the flow proceeds to two vortex grit removal units, each capable of treating 

30 MGD. Settled grit is pumped to a grit classifier, washed, and augured to a dumpster for 

landfill disposal. 

 

After grit removal, the flow proceeds to the primary clarifier splitter box via a 60-inch pipe. The 

Headworks includes a primary clarifier bypass line that may be manually actuated to divert 

flows over 43 MGD directly to chlorine contact tank. Although the design peak flow of the plant 

is 65 MGD, the primary and secondary systems have a design capacity limit of 43 MGD. 

 

Following grit removal, the wastewater flows to four 75-feet diameter primary clarifiers with a 

sidewater depth of 8-feet for primary treatment. The primary clarifier drives and scum 

collection equipment were replaced in 2012. Primary effluent flows to a splitter box, where it 

is distributed to nine aeration basins for secondary treatment. The fine bubble diffused 

aeration systems in the aeration basins were replaced in 2012. Five high-speed turbo blowers 

provide air to the basins. The blowers were installed in 2017. 

 

Mixed liquor from the aeration basins flows through an aerated channel to the final clarifier 

splitter box, which divides flow amongst four 120-foot diameter by 16-foot sidewater depth 

clarifiers. Each clarifier is provided with a full width ducking skimmer, mechanical flocculation 

center well, and rapid sludge removal mechanism. 

 

After clarification, the flow proceeds to the chlorine contact tank. Two chlorine contact tanks 

are provided with a combined HRT of 60-minutes at 13 MGD. Since 2000, an on-site sodium 

hypochlorite generation system with an equivalent chlorine capacity of 800 lbs./day has been 

utilized for disinfection. The existing hypo generation system was installed in 2012. Main 

components of the system include the following: 

◼ DC Rectifier 

◼ Electrolytic Cells 

◼ Hypo Storage Tanks (two at 11,000 gallons/each) 

◼ Hypo Metering Pumps 

 

The operation of the hypo generation system has been problematic. The electrolytic cells have 

been failing prematurely. The cells are stated to have a life of 7 to 10 years, but they typically 

have been lasting approximately 3 or 4 years. In addition, PVC on the generation skid has been 

prone to melting. 

JHarris
Stamp



FACILITY PLAN AMENDMENT  CHAPTER II 
TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC Page | 3 

Liquid sodium bisulfite is added after chlorination for dechlorination. 

 

Four vertical mixed flow pumps with a combined capacity of 65 MGD are provided to pump 

the effluent into the outfall at high river levels. The flow is normally discharged from the WWTF 

by gravity. 

 

A coagulant (aluminum sulfate) is added to the mixed liquor flowing to the secondary clarifiers 

for Total P removal. 

 

C. SOLIDS HANDLING PROCESS 

 

NMSC processes solids generated at the WWTF through four 70-foot diameter anaerobic 

digesters. The digester are operated as a TPAD system. TPAD consists of operating two 

anaerobic digesters in series, the first at the thermophilic temperature of 131°F, and the 

second at the mesophilic temperature of 98°F. The NMSC digestion system includes two 

thermophilic digesters, one mesophilic digester and one secondary digester that is not 

heated. 

 

Primary sludge and primary scum are pumped directly to the anaerobic digestion system. 

Waste activated sludge (WAS) is gravity belt thickened with two 2-meter units to about 5% 

solids before being pumped to the digestion process. 

 

The feed/withdrawal of the thermophilic digesters is staged to meet Class A pathogen 

reduction requirements. The staging provides a minimum rest period of 3-hours prior to a 

withdrawal. This system is based on an Environmental Protection Agency (EPA) site specific 

Process to Further Reduce Pathogens (PFRP) equivalency granted to the Belmont Plant in 

Indianapolis, Indiana. Prior to transferring from the thermo to the meso digester, a 3-hour 

rest period is implemented, where no sludge is fed or withdrawn from the thermo digester. 

After the rest period, the transfer takes place. During the transfer, no raw sludge is fed to the 

digester. After the transfer, the raw sludge feed to the thermo digester can resume. 

 

Following digestion, the digested solids are dewatered with centrifuges and hauled to an off-

site enclosed storage facility. The stored solids are eventually land applied by a contract hauler 

when fields are available. 

 

JHarris
Stamp



FACILITY PLAN AMENDMENT  CHAPTER III 
TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC Page | 1 

CHAPTER III 
TOTAL PHOSPHORUS LIMITATIONS 

 

 

 

The Commission’s re-issued WPDES Permit includes an interim effluent Total P limit of 0.8 mg/L. A 

copy of the permit is included in Appendix B. 

 

On December 1, 2010, the DNR updated Wisconsin Administrative Code NR 102 and NR 217, as the 

Rules pertain to Total P. The updated Rules established a Total P criterion of 0.1 mg/L for rivers. Little 

Lake Butte des Morts is classified as a River. NR 217 allows the DNR to utilize Total Maximum Daily 

Load (TMDL) allocations in lieu of the criteria in NR 102 when establishing effluent limitations in 

WPDES permits. 

 

On May 18, 2012, the U.S. EPA approved the TMDL and Watershed Management Plan for the Lower 

Fox River Basin and Lower Green Bay. The TMDL targets reductions throughout the watershed with 

the goal of the achieving the 0.1 mg/L Total P criteria in the Lower Fox River.  

 

For NMSC, the TMDL provides a Total P allocation of 6,275 pounds/year, or 17.2 pounds/day. This 

allocation was used by the DNR to calculate the following effluent limitations for Total P: 

◼ Monthly Average .................. 58 pounds/day 

◼ 6-Month Average ................. 19 pounds/day 

 

At the design average flow of 13 MGD, the WWTF would need to achieve an effluent Total P 

concentration of 0.17 mg/L. 

 

The WPDES Permit includes a compliance date of April 1, 2027, for achieving the new limit. Compliance 

with the new P limits was delayed due to ongoing negotiations with a contract industrial user. During 

the permit reissuance period, the Commission met with DNR Staff and provided an alternate 

compliance schedule. The alternate schedule is included in Appendix C. 

 

JHarris
Stamp



FACILITY PLAN AMENDMENT  CHAPTER IV 
TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC Page | 1 

CHAPTER IV 
WASTEWATER TREATMENT FACILITY PERFORMANCE 

 

 

 

Wastewater Treatment Facility flows, loads and performance from 2022 through 2024 are included in 

Tables IV-1, IV-2, and IV-3. 

 

WWTF performance over that period, overall, has been excellent, with effluent biochemical oxygen 

demand (BOD) concentrations averaging less than 6 mg/L and total suspended solids 

(TSS) concentrations averaging less than 7 mg/L. Six-month average effluent Total P results, as 

compared to the future TMDL limit of 19 lbs./day, are shown below. 

 

 

Time Period 

Avg. Flow Avg. Effluent Phosphorus Achieve TMDL 

Mass Allocation? million gallons/day pounds/day mg/L 

May 22 - Oct 22 9.54 30 0.38 No 

Nov 22- Apr 23 12.62 19 0.20 No 

May 23 - Oct 23 8.41 25 0.39 No 

Nov 23 - Apr 24 9.83 18 0.21 Yes 

May 24 - Oct 24 12.24 31 0.33 No 

 

Effluent P results show the Neenah-Menasha WWTF will not be able to consistently meet the future P 

limits with their current facilities. 

 

 

JHarris
Stamp



Avg Max Avg Max Avg Max Avg Max Avg Max Avg Max Avg Max Avg Max Avg Max Avg Max Avg Max Avg Max Avg Max Avg Max

Jan 6.56 7.23 507 689 27,702 38,675 281 372 15,366 19,772 4.7 6.7 256 366 4.5 7.2 247 396 0.17 0.20 9 11 0.14 1.11 - - - -

Feb 6.14 6.69 486 756 24,935 39,305 275 480 14,055 22,857 5.6 8.3 289 450 5.3 7.2 273 391 0.25 0.48 13 24 0.09 0.38 - - - -

Mar 12.09 30.51 319 499 27,718 46,346 222 602 21,322 78,048 5.6 13.6 602 3,461 5.0 10.2 531 2,595 0.16 0.26 16 57 0.96 3.49 - - - -

Apr 16.52 29.30 181 348 23,314 32,374 135 467 17,029 37,975 8.0 13.7 1,035 1,912 7.7 12.8 983 1,537 0.18 0.30 24 31 2.04 6.26 - - - -

May 10.42 18.29 286 406 24,306 45,366 196 559 17,764 85,177 4.6 8.2 400 941 3.8 5.2 336 793 0.20 0.38 17 30 0.32 1.76 11 34 40 137

Jun 11.61 19.67 264 362 24,568 36,266 190 272 17,757 26,131 4.2 6.8 413 834 5.8 10.0 578 1,378 0.58 0.94 57 111 0.08 0.18 45 106 153 730

Jul 8.17 10.78 339 443 22,869 27,711 235 309 15,890 22,473 3.6 5.5 243 383 4.1 6.2 276 504 0.24 0.51 17 33 0.07 0.11 88 176 24 48

Aug 9.35 21.16 323 469 24,521 61,911 250 598 20,172 105,457 3.5 14.5 272 922 4.5 25.7 336 1,635 0.48 1.06 33 67 0.06 0.09 19 40 27 42

Sep 10.30 24.50 304 419 23,954 42,164 219 471 18,265 61,029 2.6 6.1 218 652 4.4 14.0 392 1,471 0.37 0.83 29 78 0.04 0.07 20 40 26 49

Oct 7.52 8.68 390 515 24,526 32,589 263 369 16,451 22,994 5.1 17.4 322 1,141 10.1 55.3 639 3,626 0.42 0.83 26 51 0.06 0.08 - - - -

Nov 10.21 24.48 327 528 26,036 35,863 215 568 17,811 46,006 5.0 9.3 440 1,386 10.3 38.0 840 3,514 0.32 0.82 28 89 0.11 0.77 - - - -

Dec 8.56 11.89 338 565 23,687 33,572 235 356 16,658 25,538 6.6 12.2 468 811 15.6 95.7 1,079 6,364 0.27 0.54 19 36 0.08 0.61 - - - -

Avg 9.79 338 24,848 226 17,402 4.8 400 6.5 523 0.30 24 0.34 36 77

Max 16.52 30.51 507 756 27,718 61,911 281 602 21,322 105,457 8.0 17.4 1,035 3,461 15.6 95.7 1,079 6,364 0.58 1.06 57 111 2.04 6.26 88 176 153 730

TSS

mg/L lbs./dayMGD lbs./daymg/L

BOD BOD TSS

mg/L lbs./day mg/L lbs./day
[...]
in the watershed to offset their point source load so that they will comply with their own 

permit requirements. 

 

NMSC and the Fox West Sewerage Commission jointly hired the FWWA in March 2017 to 

determine the feasibility and potential costs of WQT to meet the future P limits. The Trading 

boundaries at the time were expanded from the Appleton Middle Dam to the De Pere Dam 

based on conversations with the DNR. The FWWA contracted with the Outagamie County and 

Brown County Land Conservation Departments (LCDs) to model real farm scenarios using 

SNAP Plus (the model required to be used for trading by DNR). The LCDs are working with 

agricultural producers to develop real costs for installing practices and any other costs that 

the producer may need to be reimbursed for (loss of crop, uncertainty, etc.).  

 

For the purposes of the Water Quality Trading Study, NMSC provided an optimized six-month 

effluent Total P concentration of 0.40 mg/L. With a six-month effluent limit of 19 lbs./day, 

NMSC would need the following P offset, not including trade ratios: 

◼ Design Flow (13.0 MGD) ................... 8,895 lbs./year 

 

FWWA modeled multiple scenarios to provide options that include interim credits (at that time 

credits were good for 5 years) and long-term credits (credits good for the life of the practice; 

up to 15 years and beyond with maintenance). 

 

A report was provided to the NMSC on August 17, 2018. The Executive Director of the FWWA 

stated that to guarantee of the amount of credits required comes at a cost that is way beyond 

anything that would be open for consideration. The Director further stated that many 

JHarris
Stamp



FACILITY PLAN AMENDMENT  CHAPTER VI 
TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC Page | 4 

discussions were had about how to lower the costs but there is still a lot of uncertainty around 

trading/contracts and effectiveness of practices installed on the landscape. 

 

In a follow-up meeting with FWWA, it was indicated that interim credits can only be applied if 

the TMDL threshold for the watershed is met. In many instances, the only way to obtain 

interim credits is to convert active farmland to prairie land. Based on the amount of land 

required and projected costs, NMSC decided that WQT is not feasible at this time. 

 

Since the time of the FWWA Study, the DNR has relaxed some requirements for WQT. Interim 

credits are now good for 10 years (instead of 5 years). 

 

In 2023 the State of Wisconsin started a statewide Clearinghouse, operated by Wisconsin 

Clearinghouse, LLC. The clearing facilitates trades by connecting buyers (permittees needing 

to reduce pollution) with sellers (landowners and agricultural producers implementing best 

management practices). The clearinghouse was contacted regarding credits needed for the 

Neenah-Menasha WWTF. The amount required exceeded the amount they could acquire. 

 

D. TERTIARY TREATMENT AT THE WASTEWATER TREATMENT FACILITY 

 

1. General 

 

The following tertiary treatment options were evaluated for achieving the future six-

month average effluent P limit of 19 lbs./day at the WWTF. 

◼ Chemically Enhanced Continuously Backwashed Sand Filters 

◼ Polyester Disc Filters 

◼ Cloth Disk Filters 

 

All three options would be installed after secondary clarification and prior to 

disinfection. An average secondary effluent Total P concentration of 0.35 mg/L was 

used for sizing the tertiary treatment options. 

 

Each tertiary treatment option was designed to handle a maximum month secondary 

effluent flow of 20 MGD with one unit out of service. Flows above the capacity of the 

tertiary treatment process would bypass the filters and be blended with tertiary 

effluent before disinfection. Plant flows from May 2022 through October 2024 were 

modeled assuming a tertiary treatment capacity of 20 MGD, a secondary effluent Total 

P of 0.35 mg/L and a filter effluent Total P of 0.1 mg/L. 10% was added to the flows 

during this period to account for future flow increases. Six-month average Total P 

results are shown in Table VI-1. The model shows that NMSC should be able to 

consistently meet the six-month average limits treating up to maximum month flows. 

 

The systems are being laid out with adequate space for future filters to treat the max 

day flow of 43 MGD in the event NMSC has to meet an effluent Total P limit of 0.1 mg/L 

JHarris
Stamp



Capacity Remaining

mg/L lbs./day lbs./day

May 2022 - Oct 2022 0.10 8.94 10.06

Nov 2022 - Apr 2023 0.11 13.55 5.45

May 2023 - Oct 2023 0.10 7.87 11.13

Nov 2023 - Apr 2024 0.10 9.65 9.35

May 2024 - Oct 2024 0.11 13.51 5.49

Filter Effluent P, mg/L: 0.10

Secondary Effluent P, mg/L: 0.35

Filter Capacity, MGD: 20

Six-Month Limit, lbs./day: 19

*with 10% additional influent flow

Table VI-1

PROJECTED 6-MONTH AVERAGE EFFLUENT P LOADING

TERTIARY TREATMENT SIZED FOR MAX MONTH FLOW

Time Period
Avg Effluent Total P

Neenah-Menasha Sewerage Commission | Winnebago County, Wisconsin

TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING

FACILITY PLAN AMENDMENT

W:\PROJECTS\N0008\092400790\Admin\Facilities Plan\2022-2024 Summary Tables

JHarris
Stamp



FACILITY PLAN AMENDMENT  CHAPTER VI 
TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC Page | 5 

in the future. This could occur if the TMDL is not effective at lowering P levels in the 

Fox River. 

 

The new tertiary treatment systems need to be constructed within their existing 

property. NMSC is not allowed to encroach on the park to the north of the plant. 

 

2. Chemically Enhanced Continuously Backwashed Sand Filters 

 

The first tertiary treatment option evaluated to achieve an effluent Total P of 0.1 mg/L 

is chemically enhanced continuously backwashed upflow sand filters. At the Neenah-

Menasha WWTF, secondary effluent would be pumped to the filters. The tertiary 

effluent would then flow to the chlorine contact chamber for disinfection. The filters 

would be installed in a new building, south of the existing final clarifiers. A flow 

diagram of the proposed system is included in Figure VI-1. 

 

In a continuously backwashed sand filter, the wastewater (secondary effluent) and 

sand travel in opposite directions. A schematic of a filter is included in Figure VI-2. The 

secondary effluent is pumped to the top of the filter and flows downward through the 

annular section of the filter and into the bottom of the sand bed through a series of 

slotted lateral feed pipes. Suspended solids are captured by the downward moving 

sand as the effluent flows upward through the bed, exiting at the top of the filter over 

a weir. The sand bed is drawn downward into the center of the filter and into the airlift 

pipe, where the sand is scoured to dislodge any attached solid particles. The sand 

slurry is pushed to the top of the airlift and into a reject compartment, where the 

heavier sand falls into the sand washer and the lighter solids are carried over the reject 

weir and out the reject pipe. A small amount of the polished effluent moves upward 

through the sand washer carrying out the remaining reject solids as the cleaned sand 

is deposited back on the top of the sand bed. 

 

Nexom provided budgetary sizing and pricing information for a continuously 

backwashed sand filter installation for the Neenah-Menasha WWTF in 2018/2019 

during compliance alternatives planning. To handle 20 MGD, with one unit out of 

service, Nexom recommended eight filter cells, each with eight filters for a total of 64 

filters. The filters have a large footprint and would need to be constructed along the 

shoreline. A Preliminary Site Plan is included in Figure VI-3. During compliance 

alternatives planning it was found that continuously backwashed sand filtration had 

the highest opinion of capital and present worth costs. 

 

Due to its footprint and costs, chemically enhanced continuously backwashed sand 

filtration will not be considered further. 

 

  

JHarris
Stamp



WWOA-North Central Region
Operators Meeting

GRIT
REMOVAL

PRIMARY
CLARIFICATION

TO SOLIDS 
PROCESSING

AERATION TANKS

BYPASS
GATE

BYPASS

SECONDARY
EFFLUENT 
PUMPING 
STATION

SAND FILTERS

FILTER EFFLUENT

FILTER REJECT

TO SOLIDS 
PROCESSING

RETURN SLUDGE

RAW
WASTEWATER

FLOW 
MONITORING

CHLORINE 
DISINFECTION

TO OUTFALL

COAGULANT

EFFLUENT
PUMP 

STATION

SCREW 
PUMPS (4)

INFLUENT 
PUMPING

AIR

SCREENING

FIGURE  VI-1

SAND FILTER OPTION FLOW SCHEMATIC
TERTIARY TREATMENT, UV DISINFECTION OF EFFLUENT FLOW MONITORING

FACILITIES PLAN AMENDMENT

NEENAH-MENASHA SEWERAGE COMMISSION
McM #N0008-09-24-00790 02   9/12/25

ID: 2025\MCM WIS\NMSC FACILITIES PLAN AMEND FIGS8X11H.PPTX  CTO:jmk

COAGULANT

JHarris
Stamp



WWOA-North Central Region
Operators Meeting

FIGURE  VI-2

CONTINUOUS BACKWASH SAND FILTER SCHEMATIC
TERTIARY TREATMENT, UV DISINFECTION OF EFFLUENT FLOW MONITORING

FACILITIES PLAN AMENDMENT

NEENAH-MENASHA SEWERAGE COMMISSION
McM #N0008-09-24-00790 02   9/12/25

ID: 2025\MCM WIS\NMSC FACILITIES PLAN AMEND FIGS8X11H.PPTX  CTO:jmk

JHarris
Stamp



W
:\P

R
O

JE
C

TS
\N

00
08

\0
92

40
07

90
\0

2\
C

AD
D

\F
ig

ur
es

\F
IG

U
R

E 
VI

-3
.d

w
g,

 2
00

 C
2,

 9
/1

5/
20

25
 8

:3
6:

10
 A

M
, p

ko
la

rik

JHarris
Stamp



FACILITY PLAN AMENDMENT  CHAPTER VI 
TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC Page | 6 

3. Polyester Disc Filters 

 

The second tertiary treatment option evaluated to achieve an effluent Total P of 0.1 

mg/L is polyester disc filters. As with the sand filter option, the disc filters would be 

installed after the secondary clarifiers, treating secondary effluent before it flows to 

disinfection. A flow diagram of the proposed system is included in Figure VI-4. 

 

The disc filters under consideration are stainless steel units installed in a prepared 

concrete tank. A schematic of a disc filter is included in Figure VI-5. Secondary effluent 

from flows into the filter segments from the center drum. Solids are separated from 

the water by polyethylene filter panels mounted on the two sides of the disc segments. 

The solids are retained within the filter discs while the clean water flows to the outside 

of the discs into the collection tank. During normal operation, the discs remain static 

until the water level in the inlet channel rises to a high level, indicating increasing 

headloss due to solids on the panels. When this occurs, the backwash cycle is 

automatically initiated. Filtered effluent in the collection tank is utilized as the 

backwash water. The clean effluent is pumped to a spray header and nozzles which 

sprays high pressure water onto the exterior of the filter panels. The collected solids 

that are removed with the spray wash are discharged into a collection trough as the 

discs rotate.  

 

In normal operation, the disc filter is approximately 60% submerged and the head loss 

across the filter is between 2 to 8-inches. 

 

To accommodate Total P removal, the following mix tanks will be provided upstream 

of the filters for the addition of a coagulant and polymer for the formation of a stable 

floc. 

 

Tank Design HRT @ Peak Flow 

Rapid Mix (coagulant feed) 30 seconds 

Coagulation Zone 4 – 5 minutes 

Flocculation Zone (poly) 4 – 5 minutes 

 

The backwash rate for each filter is 367 gpm. This is the pumped rate that will be 

sprayed on the outside of the filter media. For rough estimations, approximately 60% 

of the flow will penetrate the media and be realized as waste. This translates to reject 

or waste flow of approximately 220 gpm. The remainder will be deflected off of the 

media and drop back down into the filtered water compartment. The backwash cycle 

takes approximately 20 seconds. Kruger estimates that for P removal applications, 

approximately 2 - 4% of forward flow would be backwash to be sent back to the WWTF. 

Assuming a 3% waste rate, the average backwash flow would be approximately 270 

gpm at the design average flow of 13 MGD. 

 

The proposed disc filter system for NMSC consists of three filters with room for a 

fourth. Each filter has a maximum hydraulic capacity of 11 MGD. This would allow the 

JHarris
Stamp



SECONDARY
CLARIFIERS

SECONDARY EFFLUENT
PUMP STATION

COAG/FLOC TANK #1

COAG/FLOC TANK #2

FM

FM

POLYESTER DISC 
FILTERS

UV DISINFECTION

FILTER BYPASS

EFFLUENT 
FLOW 
METER

FOX RIVER

EFFLUENT

PLANT BYPASS  MAX = 37MGD

Q in MAX = 43MGD
AVG = 13MGD

FM

EM
ERG

EN
C

Y  BYPASS

FIGURE  VI-4

POLYESTER DISC FILTERS w/UV DISINFECTION
PROCESS FLOW SCHEMATIC

TERTIARY TREATMENT, UV DISINFECTION OF EFFLUENT FLOW MONITORING
FACILITIES PLAN AMENDMENT

NEENAH-MENASHA SEWERAGE COMMISSION
McM #N0008-09-24-00790 02   9/12/25

ID: 2025\MCM WIS\NMSC FACILITIES PLAN AMEND FIGS11X17.PPTX  CTO:jmk

FUTURE
FILTER

JHarris
Stamp



WWOA-North Central Region
Operators Meeting

FIGURE  VI-5

POLYESTER DISC FILTER SCHEMATIC
TERTIARY TREATMENT, UV DISINFECTION OF EFFLUENT FLOW MONITORING

FACILITIES PLAN AMENDMENT

NEENAH-MENASHA SEWERAGE COMMISSION
McM #N0008-09-24-00790 02   9/12/25

ID: 2025\MCM WIS\NMSC FACILITIES PLAN AMEND FIGS8X11H.PPTX  CTO:jmk

JHarris
Stamp



FACILITY PLAN AMENDMENT  CHAPTER VI 
TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC Page | 7 

facility to handle the maximum month flow of 20 MGD with one unit out of service, or 

up to 33 MGD with all three units operating. 

 

The installation would include two sets of rapid mix, coagulation and flocculation 

tanks. The tanks would have top mounted mixers and would be sized to accommodate 

the future flow of 43 MGD. The secondary effluent would flow through the rapid mix, 

coagulation, and flocculation tanks to form a filterable floc prior to entering the filters. 

A coagulant would be added prior to the rapid mix tank and a polymer would be added 

to the coagulation tank. The flocculated wastewater would normally flow to two of the 

three disc filters. The backwash from the disc filters would be piped back to the head 

of the plant. 

 

A preliminary layout of the proposed Filter Building is included in Figure VI-6. A 

preliminary site plan is included in Figure VI-7. Due to site constraints on the north end 

of the WWTF, the filters and the rapid mix, coagulation and flocculation tanks would 

be constructed within existing chlorine contact chamber. The chlorine disinfection 

system would be replaced by a new ultraviolet (UV) disinfection system east of the 

chlorine contact tank. 

 

The installation includes a new secondary effluent pumping station west of the 

chlorine contact tank. The secondary effluent pump station would pump all the 

secondary effluent. The effluent from the station would be sent to either of the rapid 

mix tanks or bypass the filters to UV disinfection. Hydraulically, the UV system would 

be set at an elevation that eliminates the need for final effluent pumping. 

 

The existing 36-inch plant bypass line from Headworks would be replaced with a new 

48-inch line to handle up to 37 MGD of flow (80 MGD – 43 MGD) and to account for 

the higher hydraulic grade line at disinfection. 

 

The facility would also include a new 1,500 KW diesel generator to power the 

secondary effluent pump station, filter facility, and UV disinfection system during a 

power outage. 

 

4. Cloth Disk Filters 

 

The third tertiary treatment option evaluated to achieve an effluent Total P of 0.1 mg/L 

is cloth disk filters. As with the other options, the filters would be installed after the 

secondary clarifiers, treating secondary effluent before it flows to disinfection. A flow 

diagram of the proposed system is included in Figure VI-8. 

 

The cloth disk filters under consideration are units that would be installed in a 

concrete tank/basin. A schematic of a cloth disk filter is included in Figure VI-9. The 
[...]
Rate impacts will not be known until decisions are made on how the project will be financed.

C. SCHEDULE

The Neenah-Menasha Sewerage Commission intends to implement the Tertiary Treatment, 

UV Disinfection and Effluent Flow Monitoring project based on the following schedule:

 Submit Facilities Plan ...................................................................................September 30, 2025

 Receive Facilities Plan Approval...................................................................December 31, 2025

 Submit Plans & Specifications to DNR ........................................................December 31, 2026

 Receive Plans & Specifications Approval ...........................................................March 31, 2027

 Bid Project .......................................................................................................................May 2027

 Initiate Construction ......................................................................................................June 2027

 Complete Construction.................................................................................December 31, 2029

JHarris
Stamp



Site Work

Miscellaneous Site Work $50,000

New Parking $75,000

48" Bypass Line $1,230,000

Effluent Piping $449,000

Effluent Flow Meter $40,000

Storm Piping Modifications $60,000

Subtotal $1,904,000

Generator

Base Slab $33,000

Generator & Transfer Switch $903,000

Install $150,000

Subtotal $1,086,000

Secondary Effluent Pump Station 

In Chlorine Contact Tank

Granular Fill $40,000

Temporary Structure/Heat $150,000

Temporary Piping $50,000

Temporary Pumping $25,000

Concrete Foundation & Wet Well $225,000

Pumps (4) $700,000

Large Butterfly Valves (5) $225,000

Pump Isolation Valves $300,000

Mechanical Piping (Interior) $250,000

Slide Gates $35,000

Sampler $10,000

Flow Meters (2) $70,000

Mechanical Install $402,000

Electrical & Controls $450,000

Subtotal $2,932,000

Cloth Media Filters

CL2 Tank Internal Structure Demo $175,000

CL2 Tank Mechanical Demo $40,000

New Building (7,373 sq. ft.) $5,600,000

Rapid/Coag/Floc Tank Concrete $580,000

Filter Bay Concrete $332,000

Other Concrete/Foundations $357,000

Stairs $60,000

Tank Coating $325,000

Tank & Channel Grating $100,000

Railing $50,000

Gates $234,000

Cloth Disk Media Filters $2,175,000

Mixers $110,000

Channel Mixers $50,000

Polymer Feed Equipment $200,000

Backwash Piping $100,000

Alum Piping $26,000

P & Turbidity Instrumentation $50,000

Mechanical Install $986,650

Electrical & Controls $1,000,000

Subtotal $12,550,650

UV Disinfection

Excavation & Fill $55,000

Concrete $373,000

Channel Painting $123,000

Aluminum Grating $350,000

Railings $17,000

Canopy $400,000

UV Disinfection System $3,690,000

Gates (4) $180,000

Mechanical Install $1,161,000

Electrical & Controls $1,000,000

Subtotal $7,349,000

Subtotal $25,821,650

Engineering & Contingencies (30%) $7,746,495

Contractor General Conditions (5%) $1,291,083

Total Opinion of Probable Cost $34,859,228

Table IX-1

CLOTH DISK FILTERS & UV DISINFECTION 

OPINION OF PROBABLE COST

TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING

FACILITY PLAN AMENDMENT

Neenah-Menasha Sewerage Commission | Winnebago County, Wisconsin

W:\PROJECTS\N0008\092400790\Admin\Facilities Plan\Chapter 9\Table IX-1

JHarris
Stamp



FACILITY PLAN AMENDMENT

TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC

APPENDIX A

WWTF Design Criteria

2010 Wastewater Facilities Plan 

JHarris
Stamp



 
W:\WP\- Archive Files (smdt)\Facilities Plan\2005-2013\2010\N0008\900236\Chapt-IX.docx 

Table IX-1 
 

Wastewater Treatment Facilities 
RECOMMENDED PLAN UNIT PROCESS DESIGN CRITERIA 

 

NEENAH-MENASHA SEWERAGE COMMISSION 
Wastewater Facilities Plan 

 
 Current Design Proposed Design 
DESIGN YEAR 2020 2030 

POPULATION 57,858 / Year 2005 73,953 

FLOW (mgd) 

 Average Annual Flow 
 Maximum 24-Hour Flow 
 Peak Hour Flow 
 Maximum 7-Day Flow 
 Maximum 30-Day 

 

13 

43 

65 

35.5 

20 

 

13 

43 

65 

35.5 

20 

BOD (lbs./day) 

 Average Daily 
 Maximum Daily 
 Maximum 7-Day 
 Maximum 30-Day 

 

24,573 

46,689 (1.9:1) 

36,860 (1.5:1) 

29,321 

 

24,573 

46,689 (1.9:1) 

36,860 (1.5:1) 

29,321 

SS (lbs./day) 

 Average Daily 
 Maximum Day 
 Maximum 7-Day 
 Maximum 30-Day 

 

18,564 

37,128 (2:1) 

27,846 (1.5:1) 

24,117 (1.3:1) 

 

21,952 

43,904 

32,928 

28,538 

P (lbs./day) 

 Average Daily 
 Maximum Daily 
 Maximum 30-Day 

 

320 

640 (2:1) 

384 (1.2:1) 

 

320 

640 (2:1) 

384 (1.2:1) 

TKN (lbs./day) 

 Average Daily 
 Maximum Daily 
 Maximum 7-Day 
 Maximum 30-Day 

 

2,664 

3,996 

3,197 

2,930 

 

2,664 

3,996 

3,197 

2,930 

 

 

 

 

 

 

 

 

  

JHarris
Stamp



 
W:\WP\- Archive Files (smdt)\Facilities Plan\2005-2013\2010\N0008\900236\Chapt-IX.docx 

Table IX-1 
(continued) 

Wastewater Treatment Facilities 
EFFLUENT LIMITATIONS 

 

NEENAH-MENASHA SEWERAGE COMMISSION 
Wastewater Facilities Plan 

 
Parameter Limit Type Limit & 

Units 
Sample 

Frequency 
Sample Type Notes 

BOD5, Total Weekly Avg. 45 mg/l 
5/Week 

24-Hr Flow 
Prop. Comp. 

Applies Nov. 1 thru 
April 30, each year (WLA Also Apply Monthly Avg. 30 mg/l 

May - October) Weekly Avg. 45 mg/l 
Daily 

Applies May 1 thru 
Oct. 31, each year  Monthly Avg. 30 mg/l 

SS, Total Weekly Avg. 45 mg/l 
5/Week 

24-Hr Flow 
Prop. Comp. 

 
 Monthly Avg. 30 mg/l 

Nitrogen, Ammonia 
(NH3-N), Total 

Daily Max. 34 mg/l 

5/Week 
24-Hr Flow 

Prop. Comp. 

Applies Nov. 1 thru 
April 30, each year 

 

Weekly Avg. 

28 mg/l 
Applies Jan. 1 thru 
March 31, each year 

 
28 mg/l 

Applies April 1 thru 
April 30, each year 

 
11 mg/l 

Applies June 1 thru 
Sept. 30, each year 

 

Monthly Avg. 

10 mg/l 
Applies Jan. 1 thru 
March 31, each year 

 
11 mg/l 

Applies April 1 thru 
May 31, each year 

 
4.4 mg/l 

Applies June 1 thru 
Sept. 30, each year 

 
18 mg/l 

Applies Oct. 1 thru 
Dec. 31, each year 

pH Field Daily Min. 6.0 su 
5/Week Grab  

 Daily Max. 9.0 su 

Phosphorus, Total 
Monthly Avg. 1.0 mg/l 5/Week 

24-Hr Flow 
Prop. Comp. 

Likely To Change To 
0.2 mg/l 

Chlorine, 
Total Residual 

Daily Max. 38 ug/l 

5/Week Grab 

Applies May 1 thru 
Sept. 30, each year; 
and whenever 
chlorination 
equipment is in use. 

 
Weekly Avg. 37 ug/l 

Fecal Coliform Geometric 
Mean 

400# 
/100 ml 

Weekly Grab 
Applies May 1 thru 
Sept. 30, each year 

Mercury, 
Total Recoverable 

Daily Max. 6.0 ug/l Quarterly Grab Alternative Effluent 
Limitation.  Refer To 
Section 5.1 For 
Pollutant 
Minimization 
Program 
Implementation 
Requirements. 

 

 

  

JHarris
Stamp



 
W:\WP\- Archive Files (smdt)\Facilities Plan\2005-2013\2010\N0008\900236\Chapt-IX.docx 

Table IX-1 
(continued) 

Wastewater Treatment Facilities 
RECOMMENDED PLAN UNIT PROCESS DESIGN CRITERIA 

 

NEENAH-MENASHA SEWERAGE COMMISSION 
Wastewater Facilities Plan 

 
 Proposed Design 2030 

INFLUENT PUMPING  
 Number of Pumps 5 
 Capacity, each pump, gpm 15,115 
 Station Firm Capacity, mgd 87.1 
 Type of Pump 4 - Helical Screw 

1 - Submersible 

SCREENING  
 Number of Units 3 
 Type Mechanically 

Cleaned 
 Capacity, each unit, mgd 25 
 Bar Spacing, inch ¼ 

GRIT REMOVAL  
 Type of Unit Induced Vortex 
 Number of Units 2 
 Capacity, each unit, mgd 30 

PRIMARY CLARIFIERS  
 Number of Units 4 
 Diameter, each unit, feet 75 
 Sidewater Depth, each unit, feet 8 
 Surface Overflow Rate, gpd/sq. ft. 

▪ Average Flow, 13 mgd 
▪ Maximum Flow, 43 mgd 

 
736 
2,435 

 Weir Loading Rate, gpd/foot 
▪ Average Flow, 13 mgd 
▪ Maximum Flow, 43 mgd 

 
13,793 
45,624 

 Detention Time, hours 
▪ Average Flow, 13 mgd 
▪ Maximum Flow, 43 mgd 

 
1.95 
0.60 

 Removal Efficiencies 
▪ BOD, % 
▪ SS, % 
▪ TKN 

 
30 
60 
0 

 Primary Sludge, lbs./day 
▪ Average Day 
▪ Maximum Day 
▪ Maximum 7-Day 
▪ Maximum 30-Day 

 
13,171 
26,342 
19,757 
17,123 

 Volatile Sludge, lbs./day 
▪ Average Day (75% Vol.) 
▪ Maximum Day (70% Vol.) 
▪ Maximum 7-Day (75% Vol.) 
▪ Maximum 30-Day (75% Vol.) 

 
9,878 
18,439 
14,818 
12,842 

 Primary Sludge, gpd @ x% solids 
▪ Average Day 
▪ Maximum Day 
▪ Maximum 7-Day 
▪ Maximum 30-Day 

4% 
39,481 
78,963 
59,224 
51,328 

 

JHarris
Stamp



 
W:\WP\- Archive Files (smdt)\Facilities Plan\2005-2013\2010\N0008\900236\Chapt-IX.docx 

Table IX-1 
(continued) 

Wastewater Treatment Facilities 
RECOMMENDED PLAN UNIT PROCESS DESIGN CRITERIA 

 
 Proposed Design 2030 

SECONDARY TREATMENT SYSTEM  
 Design Loadings to Secondary, lbs./day 

▪ BOD: 
Average Day 
Maximum Day 
Maximum 7-Day 
Maximum 30-Day 

 
 
21,938 
43,316 
27,423 
26,326 

▪ TKN: 
Average Day 
Maximum Day 
Maximum 7-Day 
Maximum 30-Day 

 
2,664 
3,996 
3,197 
2,930 

 Number of Aeration Tanks 9 
 Size, Aeration Tanks, cu. ft. 812,333 
 Sidewater Depth, feet 16 
 BOD Loading, lbs./1,000 cu. ft. 

▪ Average Day 
▪ Maximum 7-Day 
▪ Maximum 30-Day 

 
27.0 
33.8 
32.4 

 Detention Time, hours 
▪ Average Flow, 13 mgd 
▪ Maximum Flow, 40 mgd 

 
11.2 
3.6 

 Design MLSS, mg/l 3,000 
 Design F:M 

▪ Average 
▪ Maximum 7-Day 
▪ Maximum 30-Day 

 
0.14 
0.18 
0.17 

 Design SRT, days 12 
 Volatile Solids, % 80 
 Total Sludge Production, lb. SS/lb. BOD 0.5 
 Secondary Sludge, lbs./day 

▪ Average 
▪ Maximum 30-Day 

 
10,969 
13,163 

 Oxygen Requirements, lbs./day @ 1.1 lb. O2/lb. 
BOD Applied & 4.6 lb. O2/lb. TKN Applied 
▪ Average Day 
▪ Maximum Day 
▪ Maximum 7-Day 
▪ Maximum Month 

 
 
36,386 
66,645 
44,869 
43,663 

 Air Requirements, scfm 
▪ Average Day 
▪ Maximum Day 
▪ Maximum 7-Day 
▪ Maximum Month 
▪ Channel Aeration 

 
13,887 
29,073 
17,848 
16,664 
1,200 

 Blowers 
▪ Number Of Units 
▪ Operating Pressure 
▪ Capacity, each unit: scfm 
▪ Firm Capacity 

 
10 
8 psig 
2,955 
26,592 

 

JHarris
Stamp



 
W:\WP\- Archive Files (smdt)\Facilities Plan\2005-2013\2010\N0008\900236\Chapt-IX.docx 

Table IX-1 
(continued) 

Wastewater Treatment Facilities 
RECOMMENDED PLAN UNIT PROCESS DESIGN CRITERIA 

 
 Proposed Design 2030 

PHOSPHORUS REMOVAL  
 Precipitation Chemical Alum 
 Chemical Requirements, gpd 

▪ Average Day 
▪ Maximum Day 
▪ Maximum 30-Day 

 
617 
1,234 
740 

 Chemical Storage, days 21 
 Number of Storage Tanks 2 
 Capacity, each tank, gallon 8,000 
 Chemical Sludge, lbs./day 

▪ Average Day 
▪ Maximum Day 
▪ Maximum 30-Day 

 
2,898 
6,437 
3,650 

SECONDARY CLARIFIERS  
 Number of Units 4 
 Diameter, feet 120 
 Sidewater Depth, feet 16 
 Surface Overflow Rate, gpd/sq. ft. 

▪ Average Flow, 13 mgd 
▪ Maximum Flow, 43 mgd 

 
288 
951 

 Weir Loading, gpd/ft. 
▪ Average Flow, 13 mgd 
▪ Maximum Flow, 43 mgd 

 
8,621 
28,517 

 Detention Time, hours 
▪ Average Flow, 13 mgd 
▪ Maximum Flow, 43 mgd 

 
8.7 
2.67 

 Solids Loading, lbs./day/sq.ft. @ MLSS = 
3,000 mg/l & 13 mgd RAS 
▪ Average Flow, 13 mgd 
▪ Maximum Flow, 43 mgd 

 
 
14.3 
31 

CHLORINATION SYSTEM  
 Chlorine Requirements, lbs./day 

@ 3 mg/l per Dosage 
▪ Average Flow, 13 mgd 
▪ Maximum Flow, 43 mgd 
▪ Peak Flow, 65 mgd 

 
 
325 
1,076 
1,626 

 Chlorine Requirements for Filamentous Growth 500 lbs./day 
 Peak Chlorine Demand 2,162 lbs./day 
 Number of Hypochlorite Cells 

▪ Capacity, ppd/cell 
▪ Sodium Hypochlorite Concentration 
▪ Number Of Hypo Storage Tanks 
▪ Volume Per Storage Tank, gal. 

2 
400 
0.8% 
3 
7,800 

 Chlorine Contact Tank Volume, cu.ft. 72,500 
 Detention Time, minutes 

▪ Average Flow 
▪ Peak Flow (65 mgd) 

 
60 minutes 
12 minutes 

 Sodium Bisulfite Dose, mg/l 1.6 
 Sodium Bisulfite Use, day 

▪ @ 13 mgd 
▪ @ 65 mgd 

 
174 
867 

 Gallons Needed/Day 
(38% solution)(4.25 lbs./gal. @ 13 mgd) 

 
62 

 

JHarris
Stamp



 
W:\WP\- Archive Files (smdt)\Facilities Plan\2005-2013\2010\N0008\900236\Chapt-IX.docx 

Table IX-1 
(continued) 

Wastewater Treatment Facilities 
RECOMMENDED PLAN UNIT PROCESS DESIGN CRITERIA 

 
 Proposed Design 2030 

SLUDGE THICKENING  
 Waste Secondary Sludge Quantities 

▪ Average Day 
▪ Maximum 30-Day  

lbs./day 
13,867 
16,813 

gpd 
162,201 
201,595 

 Gravity Belt Thickener 
▪ Number of Units 
▪ Belt Width/Unit, meters 
▪ Feed Rate/Unit 

 
2 
2 
200 gpm 

 Sludge Thickness, % 5 
 Sludge From GBT, gpd 

▪ Average 
▪ Maximum 30-Day 

 
33,254 
40,320 

 Sludge to Digestion 
▪ Average, lbs./day: 

Primary 
Secondary 
Total 
Volatiles 
GPD 

 
 
13,171 
13,867 
27,038 
20,972 
72,736 

▪ Maximum Month, lbs./day: 
Primary 
Secondary 
Total 
Volatiles 
gpd 

 
17,123 
16,813 
33,936 
26,292 
91,647 

SLUDGE STABILIZATION - TPAD  
 Number Of Thermophilic Digesters 1 
 Number Of Mesophilic Digesters 2 
 Diameter, feet 70 
 Max. Sidewater Depth, feet 25 
 Min. Sidewater Depth, feet 19.75 
 Max. Volume Per Digester, gal. 748,500 
 Min. Volume Per Digester, gal. 597,300 
 Mixing System - Thermo, Meso #1 Mechanical Draft Tube 
 Cover Type - Thermo, Meso #1 Floating, Scum 

Submergence 
 Mixing System - Meso #2 Linear Motion 
 Cover Type - Meso #2 Spiral Guided Gas Holder 
 HRT Per Digester, days 10 
 Max. VSS Loading, lbs. VSS/cu.ft. 0.11 
 VSS Destruction 50% 
 Digester Processing Capacity, gpd 91,647 
 Min. Heat Exchanger Processing Capacity, gpd 91,647 
 Number Of Secondary Digesters 

▪ Diameter, feet 
▪ Max. Sidewater Depth, feet 
▪ Max. Volume Per Digester, gal. 
▪ Mixing System 
▪ Cover Type 

1 
70 
25 
748,500 
Linear Motion 
Spiral Guided Gas Holder 

 Avg. Sludge To Press, lbs./day 16,552 
 Max. Sludge To Press, lbs./day  20,790 
 Avg. Sludge To Press, gpd 66,155 

 

  

JHarris
Stamp



 
W:\WP\- Archive Files (smdt)\Facilities Plan\2005-2013\2010\N0008\900236\Chapt-IX.docx 

Table IX-1 
(continued) 

Wastewater Treatment Facilities 
RECOMMENDED PLAN UNIT PROCESS DESIGN CRITERIA 

 
 Proposed Design 2030 

EFFLUENT PUMPING  
 Type Of Units Vertical Propeller 
 Number of Units 4 
 Capacity, each unit, gpm 11,300 
 Total Dynamic Head, feet 10 
 Total Capacity, mgd 65 

SLUDGE DEWATERING  
 Number of Units 2 
 Type Centrifuge 
 Feed Rate @ 3% 200 gpm 
 Hours Operation/Day 10 
 Days/Week Operation 4 
 Sludge Dewatered, lbs./hour./unit 3,002 
 Cake Solids, % 25 
 Cubic Yards/Year 14,344 

SLUDGE STORAGE BUILDING  
 Size, sq.ft. 
 Storage Height @ 180-days, ft. 

35,500 
6 

 

  

JHarris
Stamp



FACILITY PLAN AMENDMENT

TERTIARY TREATMENT, UV DISINFECTION, & EFFLUENT FLOW MONITORING | NMSC

APPENDIX B

WPDES Permit

JHarris
Stamp



  WPDES Permit No. WI-0026085-10-0 

     

 
 

 

 

 

 

 

 

 

 

 

 

 

WPDES PERMIT 
 

STATE OF WISCONSIN 

DEPARTMENT OF NATURAL RESOURCES 
PERMIT TO DISCHARGE UNDER THE WISCONSIN POLLUTANT DISCHARGE 

ELIMINATION SYSTEM 
 

Neenah-Menasha Sewerage Commission 

is permitted, under the authority of Chapter 283, Wisconsin Statutes, to discharge from a facility  

located at 

101 Garfield Avenue, Menasha, Wisconsin 

to 

the Menasha Channel of the Fox River (WBIC 129800), in the Little Lake Butte des Morts Watershed (LF06), 

in the Lower Fox River Basin, in Winnebago County 

and  

Land application in Winnebago County  

 

in accordance with the effluent limitations, monitoring requirements and other conditions set 

forth in this permit. 

 

The permittee shall not discharge after the date of expiration.  If the permittee wishes to continue to discharge after 

this expiration date an application shall be filed for reissuance of this permit, according to Chapter NR 200, Wis. 

Adm. Code, at least 180 days prior to the expiration date given below. 

 

State of Wisconsin Department of Natural Resources 

For the Secretary 

 

By _________________________ 

 Heidi Schmitt Marquez 

 Wastewater Field Supervisor 

 

 _________________________ 

 Date Permit Signed/Issued  

 
PERMIT TERM: EFFECTIVE DATE – January 1, 2025  EXPIRATION DATE – December 31, 2029 

 

December 12, 2024

JHarris
Stamp



  WPDES Permit No. WI-0026085-10-0 
  Neenah-Menasha Sewerage Commission 

     

TABLE OF CONTENTS 